Swinging arm and rear brake control

Key

Part Number

Description

Per

Models

1

90-7029

Brakerod adjuster nut 1 1966-67 Victor GP

2

65-6274

Brake arm swivel pin 1 1966-67 Victor GP

3

15-1312

Brake rod/exhaust cable spring 1 1966-67 Victor GP

4

21-5102

1/4 nut BSF 1 1966-67 Victor GP

5

42-4475

3/8 CEI Nyloc nut 2 1966-67 Victor GP

6

02-1733

Plain washer 2 1966-67 Victor GP

7

41-7024

Brake rod 1 1966-67 Victor GP

8

40-7023

Fulcrum Pin 1 1966-67 Victor GP

9

02-0510

Screw, control, stainless steel 1 1966-67 Victor GP

10

41-7029

Brake pedal 1 1966-67 Victor GP

11

02-0443

Nut, thin 1 1966-67 Victor GP

12

24-5860

Nut, fulcrum pin 1 1966-67 Victor GP

13

41-4848

Footrest (left-hand) 1 1966-67 Victor GP

14

41-4849

Footrest (right-hand) 1 1966-67 Victor GP

15

41-4841

Footrest stud 1 1966-67 Victor GP

16

66-4708

Shakeproof washer 1 1966-67 Victor GP

17

02-1967

Washer, spring 2 1966-67 Victor GP

18

40-4244

Swinging arm spindle 1 1966-67 Victor GP

19

02-1925

Nut 7/16×20 2 1966-67 Victor GP

20

40-6910

Bolt 2 1966-67 Victor GP

21

36-0382

Shakeproof washer 5/16 1 1966-67 Victor GP

22

67-8313

Bolt, 5/16×9/16×26 1 1966-67 Victor GP

23

19-7428

Damper Spring 2 1966-67 Victor GP

24

19-5305

Bush, shock absorber 2 1966-67 Victor GP

25

19-5307

Shock bush 2 1966-67 Victor GP

26

19-7427

Damper complete 2 1966-67 Victor GP

27

02-0449

3/8 CEI plain nut 2 1966-67 Victor GP

28

41-4220

Swinging arm 1 1966-67 Victor GP

29

40-4241

Swingingarm Bush B25 2 1966-67 Victor GP

30

42-4364

13/16 Shakeproof washer – hollow type 1 1966-67 Victor GP

31

42-4343

Nut, swingingarm spindle, hollow type 1 1966-67 Victor GP
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk